SEARS

OWNERS
MANUAL

MODEL NO
C 151610721

CAUTION:
Read and Follow
All Safety Rules
and Instructions
Before Operating
This Equipment

103051

CRAFTSMAN°

40’ COMPACT TWO STAGE
SNOWBLOWER

FOR CRAFTSMAN LAWN
TRACTORS |

Assembly
Operation
Maintenance
Repair Parts
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SEARS CANADA Inc., Toronto, Ontario M5B 2B8




SNOWBLOWER HEAD
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REF
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SNOWBLOWER HEAD

DESCRIPTION

Frame (SNOWDIOWET 40")............c.oemeeieeeeeeeeeeeeeeeeeeeeeeeeeeeeoe

Bearing 6205-2RS............occovieininnnnns

BENNG 6203-2RS-075.....occvrevererororoosoe oo

Fan assembly.

Retaining ring 1400-100 ... """
Pulley assembly including 102784.................ocooeoomoeeeeee!
BUShING ONIY ...

1L R —————————————

Bearing ...
Flangette
Hex bolt 3/8 X 3/4“

FIBNGE NUEB/B ...

Chain guard front....
Drive shaft ..

PUNEY INCIUGING 102783.....rrro oo

Bushing only.....

Retaining ring 1400- 715 O ——

Nylon shear pin ..

Pin clip....

Idler sprocket assembly mc:ludmg 102759 & 102683
Bearing 6202-2RS .. e
Flange sleeve...

Flatwasher 7/1 6” dla

o P -

Hex bolt 3/8 x 1 3/4” ..

Roller Chain 40 X 54 WICONN. K ....................oooosooososos

Roller Chain40 x 64 w/conn. linkK.........coovvvvvveveviin,

e i —

Chain guard....

Hex self taplng screw 1/4" X 11'2" ........ ................ .................

Flat idler ...

HEX BOI B8 X 1 1/27 .o
SPriNG 1 1716”7 Qi@ ..ot

Stover nut 5/16” ......oeeveeeeeeenn.

TENSION @I ..o e e e et

Vidler....

Flange washer.......... ....................................................................
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QTY

NN_\N_L_.L_\..L..\_LQ)LMN..;_\_L_LM_LNM_\

—
-

=_ S S RN A A N) -

PART NO.

103000
102757
102758
102743
102760
102691
102784
102744
102000
102755
102680
STD523707
STD541437
102698
102696
102690
102783
102761
103046
103047
102684
102759
102683
STD551043
STD523722
STD523717
102767
102768
102040
102745
12345
102765
STD523715
102861
STD541031
103026
102766
103025



SNOWBLOWER HEAD (Continued)

REF DESCRIPTION

39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57

Special washer...............

CUING €UGE.....c.orrercreeeeeeeeoeos s

Skid shoes..............

CANage DOt EIB X I8 ....cooncnvassi i s i mermesassans
Flange NUES/MB” ... e
2 L o
MaIE IO ... e
HEX DOt 7/16 X1 /47 ..o
LOCKWABHAE T .o s e i e i sons
NYION NUE 7/16" ...
L 1 a3 ) 2 L
SIBEVE.......c ettt et

KRob ..o

Carriage bolt 3/8 X 1 /4" ...,
Carriage bolt 3/8 X 1 1727 ..o
L= e T —————
Plastic handle..............coo et
Flat head DOt 3/8 X 2”........ciiminmiimsimmsemararssssssssssmammsessanssssonssssraes
Nylon shear pin with 2 pin Clips .........coooueeeeeeeeeeeeeeeeeeeeeeeeeeee

O/L = Obtain locally
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QTY

PART NO.

103042
102047
102694
STD533107
STD541431
103024
103043
STD524112
STD551143
STD541443
oL
103028
103027
STD533712
STD533715
103023
102062
O/L
102747



ROTATION SYSTEM WITH CHUTE

REF  DESCRIPTION QTY

Plastic ring...

Chute and deﬂector

Knob ..

Camage bolt 5/16 X 3!4"

Nylon washer...

Plastic handle gnp

HANAIE ... e

Hair pin 2.5mm. .

Rotation worm ..
0 Flat washer ?l16“dra hoie

N WN -
NaN22NNN Ao

= O

\

- h_____-_-
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PART NO.

102756
102748
102020
STD523107
102011
102062
102061
102013
102695
STD551043




SUBFRAME
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REF

RNMNNNNNNNS 3 e o - fos) N
NOURWONQCOINOO AR OaA PPN ORLN

SUBFRAME

DESCRIPTION

Handle grip........ccouooeeeieeeeeeeeeeeeeeeeeeeeee

QTY PART NO.

T

PN e
Hair pin 2.5 X 40MM. ......oooieiieeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeo
Right Spring 10CK ..o
Left SPriNG IOCK.......cu et

Plastic handle grip .......c..caimmns

HEX DO 5/16 X 17 ..o
Flange nut 516" .....onvnmis

Fat1i 1 =17 o - R

PUSR DA ..o

e

Plastic grommet................ooooeviiooieieeeeeee

HENGIE SUPPOTL ...

Pivot support female hltch

HEX DIt 3/8 X 3/4” ...
Carriage bolt 3/8 X 3/4" ............

Belt QUIde........c.ouumeeeeeeeeecc e

I
D,
=
=
3
W
=
=
...b._\_a._\(n.LQJ_L.A_L_A._\_;_LN.AM]\)M[\)_\_LA_\_L_\_L

Lockwasher 5/16

HeX Ut 5/16” ...
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102025
102637
102638
102772
102013
102209
102208
102248
STD523110
STD541431
102210
102216
102617
102666
102639
102640
102641
102063
102642
102643
STD523707
STD533707
STD541437
102667
102677
STD551131
STD541031



DRIVE MECHANISM
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DRIVE MECHANISM

DESCRIPTION

A SIS ..o e e e e e e e e e e e e e eeeeaeaeaeaeaeaeaaa s e anna

Bearing 6203RS x 0.625 ..
Pulley assembly including 102736 & 102782
Sleeve...

Belt guard ..___ﬁﬁfIfﬁ..............f.ﬁ........:.ﬁﬁ..:...ﬁIIII.’IIZIIZIIIIIIIIﬁﬁﬁﬁfﬁﬁﬁfﬁfﬁﬁﬁﬁIﬁﬁﬁﬁﬁﬁﬁﬁfﬁf
BOIES/B X 87 ... s

Stover nut 5/8”

Flange nut 3/8" .....unnmunmnmumnmons s sime auanmii s s
FIange Washer:....uuammiassimns s

Idler arm .

Hex bolt BI8 X 17 oo eeeee e eeee e

Spring 1 1/8” di@. ..o
SUPPOIT PIAS /o vovivcicvinininuiniimaiimes sstusssiuiom s s
L AU AT 2 0 VNI N S S S A

Pin

Stover nut 3/8” ..

Spring 1/2" dia.
Belt QUANG ...
RHEN DUREY s s e
HE BB SIB R . cociimansmtmsmnismens s s s e A
HEeX DO 1/4 X 347 ...
Flange Mt T s s e S
VDI € A Do
Vebelf 38 Bz R R R S
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Camag"e"[;&t 3/3 : 3{ e

QTY PART NO.

1
2
1
1
1
1
1
1
2
1
1
1
1
2
1
1
4
4
1
1
1
1
2
2
%
1

102749
102736
102692
102782
102751
STD526250
STD541062
102753
STD541437
102081
102750
STD523710
102004
102752
102013
102754
STD533707
STD541037
102003
102840
102839
STD523720
STD522507
STD541425
102764
102763



